
\\Midway\Proj\BendORCityOf\391657SecondaryExpan\Publications\WBG052511082858PDX_SchDesignReport\SecuredAccess\

Graphics\Covers  Title Page

WBG052511082858PDX  391657.A3.SD.02



 





 



 

BEND_SD_TABLE_OF_CONTENTS_10032011 I 
 

Contents 

 
1 Project Background and Objectives 

  Attachment A—EPA Technical Bulletin Excerpts 

   Excerpt from Design Criteria for Mechanical, Electrical, and Fluid System 
and Component Reliability (EPA-430-99-74-001) 

   Excerpt from Construction Grants CG-85 (EPA-430-9-84-004) 

2 Process and Facilities Overview  

  Attachment A—Equipment List 

  Attachment B—Pipe Schedule 

  Attachment C—Table of Contents (Contract Document Specifications) 

3 Primary Treatment Improvements  
[...]
dilution water is added to the downstream cells, which serve 
to maintain the operating temperature within the most 
efficient range, and achieves the final product concentration.

To maintain proper conditions for safe and efficient 
operation, OSEC® generators include sensors for brine 
flow, water flow, and electrolyzer level and inlet and outlet 
temperatures.

Control Panel
For supervision and monitoring of the safe generation 
of sodium hypochlorite, the entire OSEC® System is 
automatically operated by a central PLC-based control 
panel. The control panel includes an HMI (Human/Machine 
Interface) with an LCD screen to allow for immediate visual 
indication of complete system status and parameters. Status 
indications include rectifier on, water supply on, blower 
running, brine pump on, electrolyte inlet and hypochlorite 
outlet temperature, and storage tank level. There is a 
comprehensive list of alarms including storage tank overflow, 
high electrolyte temperature, improper voltage, and low 
brine flow. Any alarm condition that affects the consistent 
production of sodium hypochlorite shuts the system down. 
A last-200-event logger tracks all operating conditions and 
maintains a record for troubleshooting.



Transformer / Rectifier
Power for the electrolysis of brine is provided by a solid-state 
controlled, force-air-cooled transformer/rectifier. This unit 
takes the incoming AC power and converts it to the 32-volt 
DC power required for the electrolysis process. The rectifier 
is self-monitoring for cell voltage, thermal overload and 
internal faults. An alarm contact interfaces with the OSEC® 
System control panel to maintain proper system operation.

Product Tank
The freshly produced sodium hypochlorite solution is 
stored in a totally enclosed FRP tank. Storage is generally 
provided for 24 hours of operation, although this can be 
increased or decreased depending on site conditions. Level 
probes or transducers in the tank provide start/stop control 
of the OSEC® System to maintain a continuous supply of 
hypochlorite. A primary air dilution blower and a complete 
redundant standby blower is provided to force ventilate 
the product storage tank to reduce the concentration of 
hydrogen gas in the tank and the gas discharged from 
the system vent to 25% of the LEL, which is 1% in air. A 
differential pressure switch monitors the operation of the 
blower. If a decrease in air flow is detected, the standby 
blower is activated. Unless airflow is maintained, the OSEC® 
System is shutdown to prevent the accumulation of hydrogen 
above the LEL.

Salt Saturator
The salt saturator creates the brine solution that feeds the 
OSEC® electrolyzer. The saturated brine tank is constructed 
from FRP and features an automatic level control system to 
maintain a constant liquid brine level. The brine solution 
is made by passing the make-up water through the salt 
bed forming a saturated brine solution, which is then fed 
by a brine dosing pump to the electrolyzer. The saturator 
is typically sized for 30 or more days production to ensure 
sufficient salt quantity to provide production continuity and 
economical refill cycles.

Softener
The make-up water used for the salt saturator and the feed 
water used for the dilution of the brine must have less than 
17 mg/l of calcium hardness, otherwise operating efficiency 
and maintenance-free operation will be compromised. For 
water supplies exceeding this hardness limit, a water softener 
is required. The softener is a twin tank design with automatic 
changeover for regeneration. One tank is in service while 
the other is regenerating or in standby-mode to assure a 
continuous, uninterrupted supply of softened water.

Anode Warranty
The anodes are warranted for seven years (two full years and 
five years prorated). This warranty is based on installation 
and start-up provided that the correct operating conditions of 
the OSEC® System are maintained.

Technical Specifications 
Capacity: Two sizes available: 
97 kgs/day (215 lbs/day) of chlorine equivalent  
113 kg/day (250 lbs/day) of chlorine equivalent

Housing: Single 152.4 mm (6”) casing, nominal diameter 
tube with PVC end flanges

Anodes: DSA type with precious metal oxide coating

Cathode Spacers: Surface-mounted PVDF bushings

Chassis: Titanium construction

Dilution Water Flowmeter: Variable-area flowmeter with 
integral, adjustable alarm proximity switch

Brine Water Flowmeter: Variable-area flowmeter with 
integral, adjustable alarm proximity switch

Salt Requirements: Common solar grade salt. Salt usage is 
approx. 3 kgs per kg (3 lbs per lb).

Supply Water Requirements: Max. water hardness not to 
exceed 17 mg/l of CaCO

3
 at the electrolyzer inlet

Water Pressure: 1.9 bar (29 psi) min.; 4.96 bar (72 psi) max.

Electrolyzer Inlet Temperature: Min. 7.2°C (45°F); max. 
26.7° C (80°F)

Electrical Requirements: Main Control Panel 120/230 V 1 
phase or 230/460 V 3 phase; Transformer Rectifier 230/460 V 
3 phase

Electrical Power Consumption: 2.0 kWh AC per lb. of Cl
2
  

per day

Hypochlorite Strength: 0.7% to 0.85% concentration 
by weight 

Pipe Connections: Inlet Water ¾”, Inlet Brine ½”,  
Outlet Product 1½”

Brine Pump: Premia® 75 ME 38 (See WT.460.150.003.UA.PS)

Generator Dimensions: 1.5m x 0.7m x 2.0m (3’9” x 2’4” x 
6’6”)

Weight: 91 kgs (200 lbs)

Optional Equipment: Hydrogen Detector, Titrator, Acid 
Cleaning Kit, Integral Heat Exchanger



www.siemens.com/wallace-tiernan

OSEC and Wallace & Tiernan are a trademarks of Siemens, its 

subsidiaries or affiliates. 

The information provided in this literature contains merely general 

descriptions or characteristics of performance which in actual case of 

use do not always apply as described or which may change as a result 

of further development of the products. An obligation to provide the 

respective characteristics shall only exist if expressly agreed in the 

terms of the contract. 

© 2008 Siemens Water Technologies Corp.

Literature No.: WT.085.030.000.UA.PS.1008

Subject to change without prior notice. 

Siemens 
Water Technologies

USA	
+1 856 507 9000
wtus.water@siemens.com



 

TM_7_REUSE SYSTEM IMPROVEMENTS_10032011 1 

T E C H N I C A L  M E M O R A N D U M   

 

TM 7—Reuse System Improvements including UV 
PREPARED FOR: Jim Wodrich, P.E./City of Bend 

PREPARED BY: Gregg Thompson, P.E./CH2M HILL 

REVIEWED BY: Dave Green, P.E./CH2M HILL 
Brady Fuller, P.E./CH2M HILL 
Jim Griffiths, P.E./CH2M HILL 

DATE: October 3, 2011 

PROJECT: Schematic Design Report 
Bend Water Reclamation Facility Secondary Expansion 

 

Background 
This technical memorandum details the schematic design for the reuse system 
improvements including ultraviolet (UV) disinfection. 

The Bend Water Reclamation Facility (WRF) currently uses gaseous chlorine and a chlorine 
contact basin to achieve disinfection for plant effluent and for Class A reuse water. 

The Project Definition Report documents the following decisions: 

 Primary disinfection of the Class A reuse water will be provided by in-vessel UV 
disinfection.  

 Secondary disinfection (and maintenance of a chlorine residual) will be provided by 
sodium hypochlorite. 

Design Criteria 
Table 1 lists the design criteria for the disinfection and plant water (PW) systems.  

The UV system will be at-grade and under a roof with no walls. The electrical room will be a 
block building with heating and ventilation. The design of the UV chamber and piping will 
accommodate draining of the pipelines during the winter or other idle periods. To control 
scaling, fouling, and algae growth, a chemical cleaning system will be integrated into the 
design of the UV system. 



TM 7—REUSE SYSTEM IMPROVEMENTS INCLUDING UV 

2 TM_7_REUSE SYSTEM IMPROVEMENTS_10032011 

TABLE 1 
Disinfection and Plant Water System Design Criteria 
City of Bend Water Reclamation Facility 

Criterion Unit AAF 

Ultraviolet (UV) disinfection   

Design flow mgd 2.5 

Peak flow mgd 5.0 

Water quality   

Chlorine dose for disinfection mg/L as Cl2  

Chlorine residual for disinfection mg/L as Cl2 2 

Chlorine dose for reuse mg/L as Cl2 4 

Chlorine residual for reuse mg/L as Cl2 2 

AAF = Average Annual Flow. 
Cl2 = chlorine. 
mg/L = milligrams per liter. 
MMF = Maximum Month Flow. 
psi = pounds per square inch. 

Evaluations  
The type of UV equipment was evaluated during Schematic Design. The evaluation is 
documented in Fact Sheet 1—Ultraviolet Disinfection: Low Pressure vs. Medium Pressure 
(provided in Attachment C to this technical memorandum).  

UV disinfection for reuse and plant effluent can be impacted by water quality 
characteristics.  Potential fouling of UV systems was evaluated and documented in Fact 
Sheet 2—Fouling of Ultraviolet Disinfection (also provided in Attachment C). 

Ultraviolet Disinfection: Low Pressure High Output versus Medium Pressure High 
Output 
Two UV system types were considered for the primary disinfection system for the Class A 
reuse: 

 Low pressure high output in-vessel UV systems 
 Medium pressure high output (MPHO) in-vessel UV systems   

A medium pressure in-vessel UV system was determined to be the best equipment for this 
application based on present worth analysis and the compact size and fewer components of 
MPHO systems. 

Fouling of Ultraviolet Disinfection 
UV disinfection for reuse and plant effluent can be impacted by water quality 
characteristics. Ferric, alum, hardness, and polymers were reviewed for impact on the Bend 
WRF. Water hardness (due to the addition of the lime in the primary clarifier) will impact 



TM 7—REUSE SYSTEM IMPROVEMENTS INCLUDING UV 

TM_7_REUSE SYSTEM IMPROVEMENTS_10032011 3 

UV disinfection. A chemical cleaning system should be included in the design to address 
concerns related to hardness fouling.  

Process Description 
The facility secondary expansion will include the addition of a UV disinfection system 
downstream of the reuse filters. The UV disinfection will provide primary disinfection for 
the Class A reuse system. Sodium hypochlorite will be added as a secondary disinfectant to 
provide a residual when the water is delivered to the reuse customer (currently Pronghorn 
golf course). 

The primary measurements required for proper UV disinfection are the flow rate and the 
UV transmittance. Flow rate will be measured using the existing magnetic flow meters 
installed downstream of the low head reuse pumps in the reuse facility. Transmittance will 
be measured with a flow through UV transmittance element sampled between the reuse 
pumps and the UV chambers.  

National Water Research Institute (NWRI) standards are commonly used to define testing 
and treatment requirements for reuse water. For this project, those standards will generally 
serve as a guideline for design and specification of the UV system. 

Design Data 
Table 2 contains the design data for reuse disinfection. 

TABLE 2 
Disinfection, Chemical Building, and Plant Water System Design Data 
City of Bend Water Reclamation Facility 

Process Unit Existing Facilities
Secondary Expansion 

(11.9 mgd) 

UV Disinfection    

Type  Not applicable MPHO 

Trains each  Two 

Chambers per train each  Two 

Design flow mgd  2.5 

Peak flow mgd  5.0 

Hypochlorite metering pumps – reuse residual    

Units each Not applicable Two 

Type   Diaphragm 

Capacity per unit gph  2 

Pressure at capacity psi   30 

gph = gallons per hour. 
mgd = million gallons per day. 



TM 7—REUSE SYSTEM IMPROVEMENTS INCLUDING UV 

4 TM_7_REUSE SYSTEM IMPROVEMENTS_10032011 

Reliability/Redundancy 
The U.S. Environmental Protection Agency (EPA) classifies wastewater treatment plants 
into three levels of system reliability. EPA standards do not apply to the reuse system at the 
Bend WRF since the system can be taken offline during power failures and mechanical 
failures. All flow would then be routed through the plant effluent disinfection system, 
which is designed to meet the EPA standards for reliability. 

The reuse disinfection system is sized to disinfect the design flow with a single chamber out 
of service. No backup power will be provided for the reuse systems because the current 
power reliability meets the service standard. No installed redundancy will be provided for 
the master UV controller. An uninterrupted power supply will be provided for the 
programmable logic controller.  

For hypochlorite metering pumps, a swing pump will be provided to dose chlorine to either 
the plant effluent or W4 reuse water. The metering pumps will be sized to meet the peak 
flow requirement with two pumps.    

Instrumentation and Control Strategy 

W3 Reuse Water Disinfection (UV) 
Disinfection of the reuse water will be provided by a medium pressure high output UV 
system installed in two in-line trains.  Each train is sized to handle the design flow rate for 
delivery to Pronghorn (2.5 mgd), so there is currently no need to run both trains 
simultaneously. Influent and effluent valves are provided at each UV train for isolation. A 
UV train will only operate when the low head reuse pumps are running.   

The UV system will be operated by a package control system based on flow rate and 
transmittance feedback signals. The UV system flow rate is measured at the existing low 
head reuse flow meter (FIT-52-040 in the low head reuse pump header located at the reuse 
facility). 

W3 Reuse Water UV System Chemical Cleaning 
Operators will manually start and stop the chemical cleaning system on an as-needed basis. 
When operating, the chemical tank mixer and the feed pump will run continuously. A 
hardwired interlock is provided to stop the feed pump when a low chemical level is 
detected in the tank. 

Outstanding Issues 
The in-vessel UV equipment can be procured through several different mechanisms. The 
procurement method selected will impact the approach to procurement of the UV 
equipment. Common approaches for procuring unique equipment are as follows: 

1. Design Bid Build 
2. Owner Procured (Pre-Selection) 
3. Owner Procured and Assigned to Construction Contractor 



TM 7—REUSE SYSTEM IMPROVEMENTS INCLUDING UV 

TM_7_REUSE SYSTEM IMPROVEMENTS_10032011 5 

Attachments 

Attachment A—Equipment Data Sheets 
 In-Vessel Medium Pressure High Output Ultraviolet   
 

Attachment B—Vendor Catalog Cuts 
 Medium Pressure High Output Ultraviolet  – Aquionics Inline W 16000plus 

Attachment C—Schematic Design Fact Sheets 
 Fact Sheet 1—Ultraviolet Disinfection: Low Pressure High Output versus Medium 

Pressure High Output 

 Fact Sheet 2—Fouling of Ultraviolet Disinfection 

 

 





 

   

Attachment A—Equipment Data Sheets 





Bend Water Reclamation Facility Secondary Expansion

EQUIPMENT DATA SHEET
SPEC SECTION:

LEAD ENGINEER:

FACILITY NAME:

EQUIPMENT NAME: QUANTITY: 4

IDENTIFICATION NO.:

MATERIAL HANDLED:

CAPACITY:

LOCATION: x dry wet exterior hazardous

POWER REQUIRED: hp 480 volts 3 phase 108 kW

DRIVE:

(Constant speed, 2 speed, variable speed)

ENCLOSURE TYPE: MOTOR: CONTROL PANEL:

SYNCHRONOUS SPEED (rpm):

MOUNTING TYPE:

(Horizontal or Vertical):

SUPPORT UTILITIES REQUIRED:

EQUIPMENT DESCRIPTION:

(Size, configuration)

MANUFACTURERS: NO. 1: NO. 2:

MODEL: MODEL:

EQUIPMENT WEIGHT: 530 lbs

EQUIPMENT COST: QUOTE: DELIVERY TIME:

VENDOR:

MISCELLANEOUS COMMENTS, DATA, AND INFORMATION:

LOCATION OF EQUIPMENT: P&ID Sheet No. Construction Sheet No.

 NO.

Thompson

44 - Reuse Disinfection Facility

na

In-Vessel Medium Pressure High Output UV

W3 - Reuse Water (Level 4/Class A)

2.5 mgd

InLine W 16000+

$371,404 12-18 weeks

Aquionics

REVISION DATE BY

Treatment Equipment Company - Dean Wood

Equipment List_R1.xlsm;  MPHO UV



 



 

   

Attachment B—Vendor Catalog Cuts 





Subject to change without noticeLast up-date: September 2010 Page: 1

InLine™ W 16000+

Specifi cations UV unit

• Material Stainless Steel, 316L

• Internal fi nish Ramax 0.8 µm

• Degree of protection NEMA 12 (IP 54)

• Flange connections 20” ANSI 150 lbs
[...]
can either be mounted horizontally or vertically into existing pipe lines and are equipped with a separate electrical cabinet.

ADVANTAGES

• Excellent and reliable disinfection capacity with low energy 
consumption

• High UV-C output of the lamps allows for a small number 
of lamps relative to the overall flow capacity

• Spektrotherm® low pressure / high intensity UV lamps 
have excellent temperature stability

• Long lamp life expectancy  

• UV monitoring and control by a highly selective, calibrated 
UV sensor

• Optional automatic dose control system (Vario)

• Optional automatic quartz sleeve wiping system available

• Simple operation and easy maintenance

Electronic ballasts ensure that the Spektrotherm® HP
UV lamps operate cost-effectively

UCA sensor The new spectrum emission controller (SEC) handles
all control and monitoring functions

ITT Water & Wastewater
35 Nutmeg Drive
Trumbull, CT 06611-0943
Tel 203-380-4700
Fax 203-380-4705

ITT Water & Wastewater
14125 S. Bridge Circle
Charlotte, NC 28273
Tel 704-716-7600
Fax 704-716-7601

ITT Water & Wastewater
227 S. Division Street
Zelienople, PA 16063
Tel 724-452-6300
Fax 724-452-1377

ITT Water & Wastewater
9333 N. 49th Street
Brown Deer, WI 53223-1472
Tel 414-365-2200
Fax 414-365-2210

All specifications are subject to change without notice.

UV lamps contain mercury · Do not put in trash · Recycle or dispose as hazardous waste
www.lamprecycle.org · 1-866-457-6697 · WARNING: This product contains a chemical known to the State of California to cause

birth defects or other reproductive harm.

Hg

To find ITT Water & Wastewater products near you please visit: www.us.ittwww.com



 

TM7-ATTC2_FOULING_IQC 1 

F A C T  S H E E T  2   

 

Fouling of Ultraviolet Disinfection 
ATTACHMENT C TO: TM 7—Reuse System Improvements Including Ultraviolet 

PROJECT: Schematic Design Report 
Bend Water Reclamation Facility Secondary Expansion 

Objective 
Ultraviolet (UV) light will be used for primary disinfection of the Class A reuse water and 
for plant effluent. The purpose of this fact sheet is to evaluate the impact of the addition of 
ferric chloride, alum, lime, and polymer on UV disinfection. 

Design Criteria 
Table 1 (provided at the end of this fact sheet) lists the chemical additions at the Bend Water 
Reclamation Facility (WRF). 

Evaluation 
Iron addition is being considered at the WRF to reduce struvite formation after the 
degassing beds. The degassing beds receive filtrate from the belt filter press (dewatering). 
After the secondary expansion is complete, the secondary treatment process (e.g., integrated 
fixed-film activated sludge [IFAS]) will be capable of treating the flow without the use of the 
degassing beds. After completion, iron addition may no longer be required. 

The use of alum at the filters reduces the total suspended solids (TSS). TSS has a much more 
significant impact on UV disinfection than aluminum. Used sparingly, the addition of alum 
can have a positive impact on UV disinfection by improving solids capture. If the same 
effluent TSS could be achieved with low doses of polymers, there would be even less impact 
on UV disinfection. 

High doses of lime increase the total hardness. Total hardness is an indicator of the potential 
of lamp fouling. The hot quartz sleeves increase metal precipitation. Wiper systems and 
routine acid washing, if required, can aid in minimizing sleeve fouling.  Measurements by 
WRF staff indicate the hardness ranges between 150 and 250 milligrams per liter (mg/L) as 
CaCO3. This is hard water and will require management of scale using mechanical and acid 
washing system. 

At small controlled doses, polymers should not be a significant impact on UV disinfection. 



FACT SHEET 2—FOULING OF ULTRAVIOLET DISINFECTION 

2 TM7-ATTC2_FOULING_IQC 

Recommendations 
Iron: Stop the usage of ferric chloride before the start up of the UV system. If continued use 
of ferric is required, the ferric dosing system should be tightly controlled to minimize the 
impacts of iron on the UV system.   

Alum: Optimize the use of alum in the reuse filters to reduce the metals in the reuse water. 
Clean sleeves using an automated cleaning system 

 Lime: Clean sleeves using an automated cleaning system. Provide a system for regularly 
cleaning the UV system with an acid (e.g. citric acid or LimeAway). Plan to rotate UV trains 
to allow time to clean units. 

Polymers: Use of a polymer is not likely to impact UV disinfection. 

A test plan will be developed to evaluate UV transmittance and to monitor other 
constituents of concern. 

Based on the review of chemical additions prior to testing, UV disinfection appears to be 
appropriate for this facility. Some of the chemicals being added to this facility (e.g., lime, 
ferric chloride, and alum) have impacted UV disinfection at other facilities. Fouling should 
be expected at this facility and management of fouling should be implemented into the 
design and operations. For example:  

 Prudent use of chemicals  
 Automated quartz sleeve wiper systems 
 In-pipe acid wash for UV unit 
 Allow access to quartz sleeves to allow easy inspection and cleaning 

 

 



 

TM7-ATTC2_FOULING_IQC 3 

TABLE 1 
Class A Reuse Disinfection Design Criteria 
City of Bend Water Reclamation Facility 

Wastewater 
Component 

Addition 
Form 

Addition 
Location Purpose 

Dose 
(ppd) 

Flow Equivalent 
Concentration at 

Application Point (mg/L) 

Estimated 
Concentration 
at UV (mg/L) Impact on Disinfection 

Iron Ferric 
Chloride 

Dewatering 
Filtrate 

Future Struvite 
Control 

   UV systems are sensitive to iron 
concentrations. Iron interferes with UV 
disinfection by absorbing UV radiation 
and by increasing the scaling potential 
of quartz sleeves.  

Aluminum Alum Reuse 
Filters 

Filter Aid 200 10  5 Alum interferes with UV disinfection 
primarily through gravitational settling on 
the quartz sleeves. Aluminum can 
participates with other metals to form a 
scale deposit. However, the impact of 
aluminum on UV disinfection is not 
expected to be significant. 

Hardness Lime Primary 
Effluent 

Nitrification 1,500 150-250 as CaCO3 150-250 as 
CaCO3 

The addition of lime increases hardness 
and increases the opportunity for 
scale/fouling of the quartz sleeve. High 
Hardness at this facility indicates that 
management of scale will be required. 

Polymer Polymer Reuse Filter Filter Aid 40 2 1 Currently used for thickening and 
dewatering.  With automatic wiping 
systems provided on in-vessel UV 
systems, polymer is not expected to 
significantly foul the quartz sleeve or 
interfere with UV disinfection   

mgd = million gallons per day. 
mg/L = milligrams per liter. 
ppd = pounds per day 
CaCO3 = Calcium Carbonate 
 



 

TM7-ATTC2_FOULING_IQC 

 



 

TM_8_SOLIDS TREATMENT IMPROVEMENTS_10032011 1 

T E C H N I C A L  M E M O R A N D U M   

 

TM 8—Solids Treatment Improvements 
PREPARED FOR: Jim Wodrich, P.E./City of Bend 

PREPARED BY: Jason Krumsick/CH2M HILL 

REVIEWED BY: Dave Green, P.E./CH2M HILL 
Brady Fuller, P.E./CH2M HILL 
Jim Smith, P.E./CH2M HILL 

DATE: October 3, 2011 

PROJECT: Schematic Design Report 
Bend Water Reclamation Facility Secondary Expansion 

 

Background 
This technical memorandum details the options that were evaluated for solids treatment 
improvements. 

The Bend Water Reclamation Facility (WRF) solids building contains a gravity belt thickener 
(GBT) to thicken waste activated sludge (WAS) and a belt filter press (BFP) to dewater 
digested sludge. A centrifuge acts as a back up the BFP. A dry polymer system provides 
polymer to both the BFP and the GBT. 

The previous Project Definition Report documented the following decisions: 

 Continue thickening WAS using the existing GBT. 

 Continue dewatering of digested sludge by parallel operation of the existing BFP and a 
new BFP. 

 Remove the existing dewatering centrifuge and replace with a new BFP to provide 
additional dewatering capacity. 

 Add new cake pump directly below the new BFP discharge to convey cake to the 
existing cake hopper. 

 Add odorous air curtains and exhaust hoods around the BFPs to improve ventilation 
and solids building corrosion problems. 

 Provide filtrate line upgrades to mitigate struvite accumulation by rerouting the 
dewatering filtrate from the degas beds to the primary splitter box 

Design Criteria 
Table 1 lists the design criteria for the solids building. 



TM 8—SOLIDS TREATMENT IMPROVEMENTS 

2 TM_8_SOLIDS TREATMENT IMPROVEMENTS_10032011 

TABLE 1 
Solids Building Design Criteria 
City of Bend Water Reclamation Facility 

Criterion Unit 

Thickening  

WAS Feed Pumping  

Mass flow rate 19,438 lb/d (design); 8,166 lb/d (minimum) 

Solids concentration 0.7%–1.1% total solids 

WAS flow rate per day 246,376 gpd (design); 132,069 gpd (minimum) 

WAS flow rate per minute 171 gpm (design); 46 gpm (minimum) 

Gravity Belt Thickener  

     Number of units One 

     Belt size 2 meter 

     Solids Capture efficiency 90% 

     Mass capactiy 660 lb/hr/m 

     Volume capacity 100 gpm/m 

Thickened WAS Sludge Pumping (to digesters) 

Dewatering  

Digested Sludge/Dewatering  Feed   

     Mass flow rate 30,335 lb/d (design); 12,708 lb/d (minimum) 

     Solids concentration 3.4% total solids 

     Digested sludge flow rate per day 108,042 gpd (design); 46,211 gpd (minimum) 

     Digested sludge flow rate per minute 252 gpm (design); 135 gpm (minimum) 

Belt Filter Press  

     Number of units Two 

     Belt size 2 meter 

     Solids capture effieciency  95% 

     Mass capacity 1,050 lb/hr/m 

     Volume capacity 75 gpm/m 

Dewatered Sludge Pumping  

     Cake pump quantity Two 

     Mass flow rate 4,060 lb/hr (design); 2,153 lb/hr (minimum) 

     Solids concentration 17% 

     TDS flow rate, gpm/pump 30 gpm (design);  8 gpm (minimum) 



TM 8—SOLIDS TREATMENT IMPROVEMENTS 

TM_8_SOLIDS TREATMENT IMPROVEMENTS_10032011 3 

TABLE 1 
Solids Building Design Criteria 
City of Bend Water Reclamation Facility 

Criterion Unit 

Polymer System  

     GBT polymer dose 13 lb/dt 

     BFP polymer dose 12 lb/dt 

     Total dry polymer usage 2,173 lb/week (design); 912 lb/week (minimum) 

     Maximum total operating polymer usage 31 lb/hr (design); 15.7 lb/hr (minimum) 

     Dry polymer storage size 4,950 lb 

     Polymer make up concentration 0.4% 

     Polymer mix tank volume 600 gallons 

     Polymer feed tank volume 900 gallons 

     Polymer feed rate 23 gpm (design), 2 gpm (minimum) 

gpd = gallons per day; gpm = gallons per minute; lb = pounds; lb/d = pounds per day; lb/dt = 
pounds per dry ton; lb/hr = pounds per hour;  

Existing Process Description 
The existing solids treatment system at the Bend WRF consists of the following unit 
processes: 

 Waste activated sludge (WAS) gravity belt thickening,  
 Anaerobic digestion of primary sludge and thickened waste activated sludge 
 Belt filter press dewatering of digested sludge 
 Onsite asphalt air drying beds and storage 
 Seasonal (early spring) land application of Class B biosolids  

Near-term solids treatment improvements have been identified for the existing solids 
building, which houses the WAS thickening, digested sludge dewatering and polymer 
support facilities. Existing anaerobic digestion capacity and projected improvements are 
discussed in Fact Sheet 2—Existing Digester Volume, Capacity, and Projected Life (provided in 
Attachment C—Schematic Design Fact Sheets of this memorandum). 

The remainder of this section discusses the existing solids building unit processes. 



TM 8—SOLIDS TREATMENT IMPROVEMENTS 

4 TM_8_SOLIDS TREATMENT IMPROVEMENTS_10032011 

 A 2 meter GBT is located on the main floor of the solids building. WAS is fed from the 
secondary clarifiers to the GBT. The GBT produces thickened waste activated sludge 
(TWAS) up to 8 percent solids. TWAS is collected of the end of the GBT into a hopper and 
fed into a progressive cavity TWAS pump. The TWAS pump is controlled from a pressure 
transmitter located at the base of the TWAS hopper. The TWAS pump pumps the thickened 
WAS to the digester feed tank or can be directly pumped into the lead Digester 3. 

Digested sludge from the last digester in series (Digester 2) is pumped to an existing BFP. 
The BFP is located in the mezzanine of the solids building. The BFP dewaters the sludge and 
the dewatered cake is discharged off the end of the BFP into a cross conveyor. The cross 
conveyor transports the dewatered cake to a cake pump located below the end of the 
conveyor. Cake is then pumped into the cake storage hopper. The cake hopper discharge is 
located directly above a truck load-out area. Dewatered cake is trucked to the drying beds 
located onsite.  

An existing dewatering centrifuge, also located on the solids building mezzanine, provides 
infrequent back up to the the existing BFP. The centrifuge does not have an associated cake 
pump. Instead it discharges alongside the cake hopper to the truck load-out area below.  

A dry polymer system provides thickening and dewatering polymer to the GBT, BFP, 
centrifuge, and to the discharge of the cake pump. Dry polymer is fed into the system using 
1,650 pound dry polymer sacks into the dry polymer storage hopper. The inlet to the dry 
polymer hopper is accessed from the mezzanine area by an inlet pipe through the floor. This 
dry polymer loading station is close to the existing BFP cake discharge area. The dry 
polymer storage bin is located in the polymer room directly below the mezzanine floor of 
the solids building.  

Dry polymer is conveyed to the polymer mix tank by a gravimetric feeder and pneumatic 
conveyance system. Dry polymer is mixed with potable well water (W2) as it enters the top 
of the polymer mix tank through a wetting head. Batches are typically mixed in a 
concentration range of 0.2–0.5 percent. The polymer mix tank also has a center-mounted 
mixer to provide mixing to the tank. The top of the polymer mix tank, wetting head, and 
mixer are located above the polymer room at mezzanine slab level.  

After polymer has mixed and aged, a valve located at the bottom of the polymer mix tank 
opens and the prepared polymer flows by gravity into the polymer feed tank. Polymer 
solution is then metered from the polymer feed tank to the points of use via two progressing 
cavity polymer feed pumps. The polymer feed pumps maintain a pressure in the discharge 
piping. Polymer flow is then metered to the individual points of use by individual flow 
meters and flow control valves. Excess polymer is recirculated to the polymer feed tank.  

Polymer solution to the points of use is then in-line post-diluted with chlorinated plant 
effluent (plant water [W4]) to a concentration of approximately 0.1 percent. This post-
dilution W4 water flow is currently controlled with isolation valves and pressure control 
valves. 



TM 8—SOLIDS TREATMENT IMPROVEMENTS 

TM_8_SOLIDS TREATMENT IMPROVEMENTS_10032011 5 

Gravity Belt Thickening Improvements 
The existing 2-meter GBT located on the ground floor of the solids building has adequate 
capacity to process the planning period solids production, based on an operational schedule 
of 7 days a week, 24 hours a day. Therefore, no thickening improvements are planned, other 
than the change to a dedicated GBT polymer feed pump, as discussed in the subsequent 
section. Reliability and redundancy issues will be addressed by the City via acquisition of 
critical GBT on-hand spares inventory. 

The GBT capacity is currently limited by the filtrate drain capacity. Changes to the drain 
will be required before the GBT can be fully utilized under future conditions. If the filtrate 
drain (gravity belt and BFP) is returned to the primary influent, the primary clarifiers can 
provide additional treatment (specifically, settling of suspended solids and particulate-
associated chemical oxygen demand [COD]) before the aeration basin. However, the 
relatively low elevation of the GBT results in limited freeboard within the GBT filtrate 
system. Draining GBT filtrate to the secondary influent provides additional hydraulic 
capacity for the GBT filtrate drain, and if this line is in place, it is reasonable to also route 
BFP filtrate to the primary effluent piping.  Design issues of equal flow-split to aeration 
basins, filtrate within the primary effluent system, and hydraulic capacity will be evaluated 
in the design development phase.  

From a treatment perspective, the new IFAS process will be able to accommodate the loads 
generated from the filtrate streams (both GBT and BFP) if these are returned to either the 
primary influent or primary effluent. However, these process streams do need to remain 
free of rags or trash that could impact the IFAS system (i.e., blind plastic carrier retention 
screens, etc.). Before incorporation of the IFAS system, additional evaluations should be 
completed to determine the impacts of this on the existing MLE secondary treatment 
process. The initial evaluations of the adjustment of the filtrate streams can be refined and 
impacts quantified during the initial phases of the design development project. 

Polymer System Evaluations and Improvements 
The following elements of the existing polymer system were evaluated to determine its 
abillty to support the GBT and two BFPs simultaneously: 

 Dry polymer storage capacity 
 Dry polymer feed system 
 Polymer batching time and age time 
 Polymer feed pump capacity 

Those evaluations are documented in Fact Sheet 1—Polymer System Evaluation (provided in 
Attachment C of this technical memorandum). 

The existing polymer system, with modifications, was determined to have capacity for the 
planning period solids quantities  to support gravity belt WAS thickening and digested 
sludge dewatering with two parallel BFPs operating in parallel. Modifications to the existing 
polymer system include the the following: 

 Increase the polymer mix tank concentration from 0.25 to 0.50 percent. 



TM 8—SOLIDS TREATMENT IMPROVEMENTS 

6 TM_8_SOLIDS TREATMENT IMPROVEMENTS_10032011 

 Add a rapid-fill water line to the polymer mix tank with a capacity of 125 gallons per 
minute (gpm). 

 Modify polymer feed pump configuration to use dedicated polymer feed pumps for  
each point of use. The two existing polymer feed pump configurations will be modified 
to provide a dedicated feed pump to each BFP. A new third polymer feed pump will be 
sized to provide dedicated polymer feed for the GBT operation. 

Filtrate Return Improvements 
The filtrate return line evaluation is documented in Fact Sheet 3—Filtrate Return Process 
Evaluation (provided in Attachment C of this technical memorandum). 

In order to mitigate struvite formation at the degas bed return pump station, the filtrate 
lines from the BFPs will be rerouted to the primary influent distribution structure ahead of 
the primary clarifiers. The City of Bend is proceeding with this design and the construction 
associated with this work. 

Belt Filter Press Dewatering Improvements and Options 
Two belt filter presses will be required to be operational to process the planning period 
solids production, based on a preferred operational schedule of one 8 hour shift per day. 
One new BFP will replace the existing unreliable dewatering centrifuge located on the 
mezzanine of the solids building. 

Two options exist for the second BFP. The first option is continued operation of the existing 
BFP, also located on the mezzanine of the solids building. The second option consists of 
replacing the existing BFP with a new press, identical to the one that will replace the old 
dewatering centrifuge 

The benefits of replacing the existing BFP are presented in Fact Sheet 4—Benefits of Replacing 
Existing Belt Filter Press (provided in Attachment C of this technical memorandum). 

If the operation and maintenance (O&M) benefits associated with providing two new BFPs 
[...]
Labor $3,900.0 $3,900.0 $3,900.0 $3,900.0 $3,900.0 $3,900.0 $3,900.0 $3,900.0 $3,900.0 $3,900.0 $3,900.0 $3,900.0 $3,900.0 $3,900.0 $3,900.0 $3,900.0 $3,900.0 $3,900.0 $3,900.0 $3,900.0 $3,900.0
Electric costs $2,989 $2,989 $2,989 $2,989 $2,989 $2,989 $2,989 $2,989 $2,989 $2,989 $2,989 $2,989 $2,989 $2,989 $2,989 $2,989 $2,989 $2,989 $2,989 $2,989 $2,989

total $6,888.9 $6,888.9 $6,888.9 $6,888.9 $6,888.9 $6,888.9 $6,888.9 $6,888.9 $6,888.9 $6,888.9 $6,888.9 $6,888.9 $6,888.9 $6,888.9 $6,888.9 $6,888.9 $6,888.9 $6,888.9 $6,888.9 $6,888.9 $6,888.9



 



Alternative 2: Replace exisitng BFP
Description: Replace BFP, Exhaust hood, eliminate cross conveyor, new cake pump direcly under press

Capital Costs
Assumptions

improve polymer system $10,000 fast fill PW line, dedicated polymer pump piping (2) new flow meter (1/2" & 1-1/2") , (2) new V-ball flow control valves w/ pneumatic actuators (1/2" & 1-1/2")
New polymer pump $10,000 Seepex quote

Install Polymer pump $2,000
salvage exisitng BFP $0 assume no salvage value

New BFP #1 $275,000 Andritz quote per unit
Install new BFP #1 $40,000 installation costs (each) (Bob Lawson)

Reassemble BFP #1 $10,000 reassemble costs (each) (Bob Lawson)
BFP concrete curbs $10,000 80 ft curb, 18" tall (Bob Lawson)

Filtrate water seal $50,000 concrete sealer inside concrete curbs (Bob Lawson)
New BFP #2 $275,000 Andritz quote per unit

Install new BFP #2 $40,000 installation costs (each)
Reassemble BFP #2 $10,000 reassemble costs (each)
New cake pump #1 $90,000 Seepex quote, with load cells

install cake pump $15,000 labor to install (Bob Lawson)
New cake pump #2 $90,000 Seepex quote, with load cells

install cake pump $15,000 labor to install (Bob Lawson)
Exhaust hood & fan #1 BFP $35,000 fan and hood (Bob Lawson)
Exhaust hood & fan #2 BFP $35,000 fan and hood (Bob Lawson)

Platform for new BFPs $50,000 estimate from Andritz quote for both BFPs
Sub Total $962,000

demo dewatering centrifuge $30,000 remove existing centrifuge (Bob Lawon)
demo existing BFP $50,000 remove existing BFP unit (Bob Lawson)

roof modifications $100,000 remove section of roof to add new BFPs and remove centrifuge (Bob Lawson)
electrical/I&C $336,700 35% of subtotal

Grand total $1,478,700
painting $100,000 need to paint entire steel building elements in year 1 (& year 20) due to corrosion Jerry Dupong estimates $75 -$100k

temp dewatering during painting $48,000 $12,000 per month/unit, assume 2 months, 2 units (Ashbrook quote) This could be $0 if pumping digested sludge to the drying beds
2011 2012 2013 2014 2015 2016 2017 2018 2019 2020 2021 2022 2023 2024 2025 2026 2027 2028 2029 2030 2031

Equipment $1,478,700.0
painting $100,000 $100,000

temp dewatering $48,000 $48,000
total $1,626,700.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $148,000.0

Annual O&M Costs

Assumptions Air compression power requirement
labor rate 50 $/hr

Hr $ hp = 0.00436 Qcfm p1 (k/(k‐1)) [(p2/p1) ^ 
((k‐1)/k)  ‐ 1]

xx 0 $0 where: hp = adiabatic process horsepower

Grand Total 0 $0 annual labor costs Qcfm = inlet air volume at p1

p1 = inlet psia

Electrical Assumptions Hp kW hr/year kWh k = air ratio of constant volume/constant pressure specific heats = 1.4

BFP 1 drive 5 3.73 2080 7,755 average operating time; 8 hours, 5 days a week p2 = outlet psia

Cake pump 1 main motor 7.5 5.59 2080 11,633 average operating time; 8 hours, 5 days a week pneumatic tensioning Q=3 cfm

cake pump 1 bridge breaker 3.5 2.61 2080 5,429 average operating time; 8 hours, 5 days a week hp p2 ‐ 14.7
BHP of air tensioning   (3 cfm@ 

90 psi) 0.5 0.37 2080 776 average operating time; 8 hours, 5 days a week 
0.5 90

BFP 2 drive 5 3.73 2080 7,755 average operating time; 8 hours, 5 days a week 

Cake pump 2 main motor 7.5 5.59 2080 11,633 average operating time; 8 hours, 5 days a week 

cake pump 2 bridge breaker 3.5 2.61 2080 5,429 average operating time; 8 hours, 5 days a week 
BHP of air tensioning   (3 cfm@ 

90 psi) 0.5 0.37 2080 776 average operating time; 8 hours, 5 days a week 
$/kWh $/year

total 33 51,185 $0.041 $2,099 annual electric costs

2011 2012 2013 2014 2015 2016 2017 2018 2019 2020 2021 2022 2023 2024 2025 2026 2027 2028 2029 2030 2031

Labor $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0 $0.0
Electric costs $2,099 $2,099 $2,099 $2,099 $2,099 $2,099 $2,099 $2,099 $2,099 $2,099 $2,099 $2,099 $2,099 $2,099 $2,099 $2,099 $2,099 $2,099 $2,099 $2,099 $2,099

total $2,098.6 $2,098.6 $2,098.6 $2,098.6 $2,098.6 $2,098.6 $2,098.6 $2,098.6 $2,098.6 $2,098.6 $2,098.6 $2,098.6 $2,098.6 $2,098.6 $2,098.6 $2,098.6 $2,098.6 $2,098.6 $2,098.6 $2,098.6 $2,098.6



 



TM_9_PLANT_HYDRAULIC_IMPROVEMENTS_AND_YARD_PIPING_10032011 1 
   

T E C H N I C A L  M E M O R A N D U M   

 

TM 9—Plant Hydraulic Improvements and Yard 
Piping 
PREPARED FOR: Jim Wodrich, P.E./City of Bend 

PREPARED BY: Brady Fuller, P.E./CH2M HILL 
Jim Frost/WHPacific 

REVIEWED BY: Dave Green, P.E./CH2M HILL 
Jim Griffiths, P.E./CH2M HILL 
Rich Frankenfield, P.E./CH2M HILL 

DATE: October 3, 2011 

PROJECT: Schematic Design Report 
Bend Water Reclamation Facility Secondary Expansion 

 

Introduction 
This technical memorandum details the options that were evaluated for plant hydraulic 
improvements and yard piping around the primary clarifiers, aeration basins, secondary 
clarifiers and ultraviolet (UV) disinfection facility. The entire facility was modeled from the 
effluent discharge structure at the ponds and back up through the treatment processes to the 
headworks influent pipe. The resulting hydraulic profile is included in the drawing set (See 
Drawing 1-G-41) and shows the water surface elevations throughout the treatment facility 
under several flow conditions.   

Background 
The Schematic Design Report documents the following decisions: 

 Primary influent piping and connection at primary splitter structures 

 Buried primary effluent piping configuration 

 Aeration basin primary effluent piping configuration 

 Aeration basin weirs, baffles, channel configurations 

 Mixed liquor piping configuration 

 Secondary effluent, filter feed, and conveyance to plant effluent ultraviolet (UV) 
disinfection 

 Plant effluent configuration 



TM 9—PLANT HYDRAULIC IMPROVEMENTS AND YARD PIPING 

2 TM_9_PLANT_HYDRAULIC_IMPROVEMENTS_AND_YARD_PIPING_10032011 
 

Hydraulic Analysis Method 
The hydraulic model was created using HYDRO and AFT Fathom computer software. 

The HYDRO computer model (CH2M HILL proprietary program) calculates energy and 
hydraulic grade line elevations upstream and downstream of the hydraulic elements in the 
treatment plant. The hydraulic analysis begins at the water surface datum elevation at the 
downstream end of the plant.  The hydraulic calculations proceed upstream from this 
datum elevation, one element at a time. 

The AFT Fathom computer model uses matrix methods to solve the governing equations of 
pressurized pipes in a network and can calculate capacities, and energy and hydraulic grade 
lines for each element in the system. AFT Fathom was generally used to determine flow 
splits between elements when such calculations were not automatically determined using 
HYDRO. An example of this flow split is the primary effluent distribution piping where 
pipe diameters, lengths, and minor losses vary between different parallel paths and the 
more hydraulic calculations of AFT Fathom are able to automatically resolve the flow split.  

Design Criteria 
Design criteria are summarized in Table 1. 

TABLE 1 
Plant Hydraulic Improvements Design Criteria 
City of Bend Water Reclamation Facility 

Criterion Design Value 

Peak hour wet weather flow  
(2030 design condition) 

Maximum month flow 

Average annual flow 

29.1 mgd (hydraulics calculated at 30 mgd) 
 

11.9 mgd (hydraulics calculated at 12 mgd) 

10.9 mgd 

Maximum RAS rate 
 

Maximum mixed liquor recycle rate  

12 mgd (RAS = 65% ADMM plant inflow, not to exceed 
maximum beneficial RAS rate) 

 400% of plant inflow (turn off during peak flow events) 

Plant recycles Assume 1 mgd maximum 

Design minimum freeboard to top of wall 18 inches 

No surcharge of clarifier weirs under peak 
hour wet weather flows 

-- 

Effluent flow measurement required at 
disinfection for flow pacing disinfection 

-- 

IFAS screen wall maximum headloss 4 inches per wall per CH2M HILL experience 

ADMM = average day maximum month; IFAS = integrated fixed-film activated sludge; mgd = million 
gallons per day; RAS = return activated sludge. 

Note: Current collection system limits flow to about 30 mgd. 



TM 9—PLANT HYDRAULIC IMPROVEMENTS AND YARD PIPING 

TM_9_PLANT_HYDRAULIC_IMPROVEMENTS_AND_YARD_PIPING_10032011 3 
 

The water surface elevation at Pond 3 served as a starting point for the hydraulic model. The 
effluent pipes were evaluated to determine if the diameter was large enough to pass the 
ultimate buildout plant capacity of 50 million gallons per day (mgd).  

The proposed plant effluent UV disinfection facility, including effluent magmeter, was sized 
for a peak wet weather flow of 30 mgd split equally into three online UV channels (with 
provision for a fourth UV channel and second magmeter for a buildout flow of 50 mgd).  
The equal flow split is intended to be accomplished through downstream level control 
maintaining similar level in each reactor, and inlet energy dissipation to disrupt the velocity 
head and momentum from the 54-inch influent pipeline.  Baffling and channel design will 
be refined during design development. The UV reactor channel water surface elevation was 
selected to provide 30 mgd peak flow (three secondary clarifiers in service), and 50 mgd 
(five secondary clarifiers in service) with minimal submergence at the secondary clarifier 
weirs under peak flow conditions.  The UV reactor water surface elevation will be finally 
resolved during Design Development through consultation with UV vendors.   

The secondary clarifier influent (mixed liquor) and effluent pipes (secondary effluent) were 
sized to be able to take a maximum plant ultimate flow of 50 mgd, assuming 10 mgd per 
secondary clarifier. Clarifier effluent weirs are designed to remain unsubmerged at peak dry 
weather flows of 7.74 mgd per clarifier. 

The aeration basin mixed liquor effluent channel was evaluated to convey peak flows of 
50 mgd. The aeration basin baffles were designed to allow a drop over each baffle wall and 
between each zone. The maximum flow through each aeration basin is 10.5 mgd, which 
corresponds to the buildout peak wet weather conditions, with four basins in service. The 
integrated fixed-film activated sludge (IFAS) influent weir will be kept unsubmerged under 
all flow conditions. 

The existing and proposed improvements to aeration basin influent (primary effluent) pipes 
were evaluated to determine required in-gallery piping and buried yard piping between 
facilities to convey the ultimate flows of 10.5 through each aeration basin (4 x 10.5 = 42 
mgd). Pipes will be sized large enough to maintain the primary clarifier effluent weir 
unsubmerged at peak dry weather flows of 7.74 mgd per clarifier. Additionally, new and 
existing primary clarifier influent and effluent pipes were evaluated and designed to pass 
the ultimate flow of 10 mgd per clarifier.  

The primary influent pipes (between headworks and primary splitter structure) were 
designed to provide 9 inches freeboard in the screen channel at the headworks at the 
ultimate plant capacity of 50 mgd and at least 12 inches of freeboard at 30 mgd. Due to 
concerns for minimum scouring velocity, installation of a new 30-inch parallel primary 
influent pipe is recommended as shown on the site plan (Drawing 5-CY-100). The model 
evaluated the vertical drop pipe out of the downstream side of the influent screens, which 
throttles flow to maintain backwater on the downstream side of the screens.  

While not within the scope of the report, the collection system for this plant is being 
improved. Some components (such as the adjacent canal crossing, also known as the plant 
interceptor siphon) currently limit flow to the plant. While this report addresses hydraulic 
improvements within the plant, improvements outside of the plant are also required to 
convey and treat the entire ultimate flow. 



TM 9—PLANT HYDRAULIC IMPROVEMENTS AND YARD PIPING 

4 TM_9_PLANT_HYDRAULIC_IMPROVEMENTS_AND_YARD_PIPING_10032011 
 

All process units as summarized below were assumed to be in service for the analysis 
performed for ultimate peak wet weather flow: 

 One headworks facility (three 6-millimeter [mm] screens, and one 3-mm screen) 

 Five circular primary clarifiers 

 Five IFAS aeration basins 

 Five circular secondary clarifiers 

 Two UV channels in service and one UV channel out of service 

 Two effluent pipes to the ponds 

Evaluations  
The following items were evaluated during Schematic Design: 

 Refinement of primary effluent (PE) header sizing, extent of layout, flow meter sizing, PE control 
valve sizing, and most-open valve control scheme for distributing PE flow at minimum head. 
This work was completed integrally with the hydraulic analysis described herein.  

 Structural/mechanical pipe connections to existing pipes/structures where non-conventional 
connections may be required (primary influent box, secondary effluent piping, outfall). These 
connections were coordinated with the civil discipline. The primary influent junction box will 
be connected to by coring a new penetration in the east side and sealing with modular 
mechanical seal. The secondary effluent piping will be upsized and connected via 
replacing existing piping and using concrete closure collars. The plant effluent outfall 
piping will be connected to by placing a new manhole around the existing pipe and 
breaking out the pipe.  

 Mixed liquor (ML) effluent channel hydraulic refinement (channel depth, width, new 54-inch 
ML connection). The mixed liquor effluent channel at AB4 will match the width of 
existing channels, but the bottom of channel will be 12 inches lower allowing more 
conveyance capacity.  

 Pipe sizing for plant drain and tank drains. The plant drainage sizing is as shown on the 
yard piping drawings.  

 Yard utility - points of demand and pipe sizing (hot water loop, IA, W3, re-use). The plant 
drainage sizing is as shown on the yard piping drawings. 

 Primary influent (PI) pipe access/cleaning provisions or control approach to flush PI pipes (PI 
pipes will be sized for peak flows, but sedimentation could occur at minimum flows). Schematic 
Design refined the primary influent pipe layout as shown on the site plan. Parallel 30-
inch PI pipes are provided with isolation valves to allow isolation for cleaning and to 
achieve higher velocities that will reduce the occurrence of sedimentation in the online 
pipes. During Schematic Design, options for cleaning and grit removal were considered 
and access ports into the 30-inch PI pipes were ultimately not recommended. Instead, 



TM 9—PLANT HYDRAULIC IMPROVEMENTS AND YARD PIPING 

TM_9_PLANT_HYDRAULIC_IMPROVEMENTS_AND_YARD_PIPING_10032011 5 
 

isolation valves on the 42-inch header east and west of the headworks will be provided 
along with isolation valves on each new 30-inch PI east of the headworks.   

Process Description 
Primary Clarifiers 

Connection to Existing Primary Clarifiers 1 and 2 

At the headworks facility, a 42-inch primary effluent header pipe combines the flow from 
each one of the four screens and exits the facility to the east and west. The pipe that exits to 
the west side is flanged for future use. The pipe that exits to the east side of the facility 
currently has a 42-inch x 30-inch reducer connected to a 30-inch line that flows into the 
primary influent junction box. 

The primary influent junction box was used to facilitate the connection between the old and 
existing headworks buildings during the construction of the current headworks facility. 